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MINIFLEX 3-BFNH LONG ACT TYPE Test Report TR-14022-04EN
1. Purpose

To evaluate the performance of MINIFLEX 3-BFNH LONG ACT TYPEConnector in accordance with PRS-1920.

2. Specimen
(1) Connector : MINIFLEX 3-BFNH LONG ACT TYPE Conn. (P/N 20605-0**E-02)
(2) FPC : Made by Taiyo Industrial Co., Ltd.
Thickness Lead : t=0.20+0.03 (Actual measurement : 0.19~0.20mm)

3. Test Sequence
All the evaluations were performed in accordance with Table 1. Test Sequence.

4. Result
See Table 2-1~2-5, Graph 1~14. For the details of the testing conditions and requirements, see PRS-1920.
The “n” in the tables show the number of measurement points.

5. Conclusion
All the specimens met the requirements of PRS-1920.
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Table 1 Test Sequence

Group
A B C D E F G H J K L M N P|Q|R

CIT Resistance 2,7

Test ltems

High Temp &
High Hum energizing

High Temp &
High Hum Life

Soldering Heat Resist. 1

X The number of group is test sequence.
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MINIFLEX 3-BFNH LONG ACT TYPE Test Report

Table 2-1 Test Result

Document No.

TR-14022-04EN

Data
Test ltem Measurement Spec. Set| n AVEX) VIAX. VIN, N X135 Judge;
Iniial 60MQ MAX. 26918 | 3565 | 1741 | 477 | 41069 | O
S 1 TR FE i - B R
Contact After 20th RI\I‘AX"" 0443 | 603 | 696 | 3137 | 898 | O
Resistance :
(mQ) Initial 60mQ MAX 21.740 | 3274 | 11.82 6.439 41057 | O
] Rt R ity 5 |305[ - mp e
After 20th AR,\TA())("”Q 0066 | 664 | 598 | 3144 | 9366 | O
N 4370 | 461 | 422 | 0145 | 4805
Initial 12.495N MAX.
I | | g 1008 | 009 | 009 | 0003 | (008 | ©
o oyes|  aSP) 3818 | 399 | 360 | odst |4z |
y (0075 | (0.08) | (007) | (0.003) | (0.084)
Act N 5212 | 533 | 503 | 043 | 5617
ovking | oo | M| e | s |5 (0085 | (009 | (008) | 0o02) | 0092 | |
A Group Force oot opdes|  xB1P) 4562 [ 470 441 [ Toa2n [ Tasis
N) y (0075 | (0.08) | (007) | (0002 | (0.081)
Durabilty N 5806 | 607 | 578 | 0112 | 6232
Initial 17.395N MAX.
v | | | oo | 009 | 00y | oo | oos | © |
o0t ovcles <T1P) 5166 | 522 | 511 | 0050 | 5316 |
y 0073 | (0.07) | (007) | (0001) | (0.075)
- 3008 | 344 | 288 | 0240 | 2378
Initial 0.714N MIN. O
I G| | 1 ooen_ | oon | 0o | oo | oo |
o ovcles S1P) 260 | 291 | 246 | 070 | 2188 |
y (0053) | (0.06) | (005) | (0.003) | (0.043)
Act N 3508 | 371 | 332 | 0163 | 3039
Un-locking Iniial 0.854N MIN. (0058) | (0.06) | (005 | (.003) | (0050) | ©
Y7 S (0.014NPos. | 5 | 5 [--2098) | (0.00) | (0.05 | (0.003) | (0.00) | ~ |
Force o ovcles 1P) 3070 [ 328 | 201 | odsa [ T2608 |
N) y (0050) | (0.05) | (0.05) | (0.003) | (0.043)
N 4120 | 438 | 385 | 0231 | 3427
Initial 0.994N MIN.
I | | o |00 | 000 | 005 | 0003 | o0sm |
o oyces|  THP) 3500 | 375 | 347 | omte | Taam |
y (0051) | (0.05) | (005) | (0.002) | (0.046)
e (g?%':l'/\ﬂys 20974 | 2176 | 2013 | 0597 | 19183 | -
Pt 0411) | (043 | (039) | (0012 | (0.376)
5P [~ R T I R A IS R RN B
' ' 19204 | 1972 | 1872 | 0445 | 17869
After 20th (0'1)(05%?05' 0377) | (039) | (037) | (0.009) | (0350) | ©
B Group - ((7)?33:'/\21& 25188 | 2588 | 2432 | 0634 | 2286 |
e (0413) | (042 | (040) | (0010) | (0382)
FPC Retention 61P [~ 6 10N MIN """ 5|5 [ e e
Force aer2oh | (010N Pos 275 | 2814 | 2187 | 0515 | 21209 |
S (0373) | (038) | (036) | (0.008) | (0.348)
i (?)2133:'/\21& 20140 | 2950 | 2855 | 0400 | 27940 |
TR (0410) | (042) | (040) | (0.006) | (0.304)
[ ZANMN. | T T T
' ' 26304 | 2672 | 2591 | 0360 | 25204
After 20th (O'LO%F;“' (0370) | (0.38) | (036) | (0.005) | (0385) | ©
C Group
etonion Force (4 Contact 0.3N MIN. 5(3/| 0690 | 087 | 053 | 0091 | 0417 | O
etention rorce
XT : Top Contact, B : Bottom Contact
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Table 2-2 Test Result
Test Item Measurement Spec Set| n Data Judge
pec. AVE(X) | MAX. | MIN. s X35 9
Initial 60mQ MAX. 26.916 36.62 17.64 4.674 40938 | O
| oater | 50305 o | sox | rag | oam | e |
Vibration AR=40mQ -0.025 573 5.89 2.838 8.489 O
Contact After Shock MAX. 0180 | 639 | -648 | 3.357 9891 | O
Resistance
(mQ) Initial 60mQ MAX. 21708 | 3273 | 1162 6.355 40773 | O
DGrowp | o v
*B After 5 1305
- Vibration AR=40mQ -0.065 6.44 6.80 3.189 9.502 O
Vibraion | | e MAX, | | [
Shock After Shock ' 0.067 6.41 -5.94 3.167 9.568 O
In Vibration No Discontinuity @)
Discontinuity ~ |----------- wsec. Vo lqo T
In Shock MAX. No Discontinuity O
After No abnormality i
__ Vibration_Jadversely affecting| , |+ | ___.______.________ N?ﬁ?r_}?@? _"f‘f _____________________ .
Appearance 10 { 10
After the performance No Ab it
Shock shall occur. 0 Abnormaity O
Initial 60mQ MAX. 27.185 36.33 17.68 4578 40919 | O
L AR‘40 Q B < T 1 0 e Y
Contact After Test l\;AXm -0.822 6.10 -6.29 3.313 9.117 O
Resistance -
(mQ) Initial 60mQ MAX. 21.729 32.26 11.98 5.890 39399 | O
EGroup | | g b f e bl
B AR=40mQ S |30
Fretting After Test MAX. -0.054 6.73 6.27 3.109 9.273 O
corrosion
Discontinuity In Test 1psec. 10 [ 10 No Discontinuity O
MAX.
No abnormality
adversely affecting .
Appearance After Test the performance 10 [ 10 No Abnormality O
shall occur.
Initial 60mQ MAX 26.682 35.11 17.59 4479 40.119 O
T AR=domq | 8 (30| ol
Contact After Test 0.174 573 5.95 3.284 10.026 O
Resistance MAX.
F Group (mQ) Initial 60mQ MAX. 21.832 32.26 11.62 6.455 41197 | O
Bl | AR A0 51035/ [ | | 1
Thermal AfterTest | DR=40mQ 0371 | 694 | 68 | 2992 | 8605 | O
Shock MAX.
No abnormality
adversely affecting .
Appearance After Test the performance 10 [ 10 No Abnormality O
shall occur.

XT : Top Contact, B : Bottom Contact
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Table 2-3 Test Result
Test ltem Measurement Spec Set| n Data Judge
pec. AVE(X) | MAX. | MIN. s X35 9
Initial 60mQ MAX. 27.061 35.88 17.86 4537 40.672 O
*T A PSP 5103s[ [ | [
Contact After Test | AR=40mQ 0469 | 616 | 517 | 3130 | 9859 | O
Resistance MAX.
G Group (mQ) Initial 60mQ MAX. 21.886 32.37 11.83 6.374 41.008 O
. g | Am I 505 [ | 1
High Temp. After Test | AR=40mE 0458 | 569 | 537 | 3126 | 983% | O
Life MAX.
No abnormality
adversely affecting .
Appearance After 96h the performance 10 [ 10 No Abnormality O
shall occur.
Initial 60mQ MAX. 27.209 36.30 18.00 4.646 41.147 O
T | AR PSP 5103s[ [ | [
Contact After Test | AR=40mQ 0282 | 540 | 641 | 3137 | 9129 | O
Resistance MAX.
Initial 60mQ MAX. 21.749 32.44 1143 6.666 41.747 O
(mQ)
B - 5 1305
After Test | AR=40mE 0364 | 546 | 583 | 3161 | 9M9 | O
MAX.
Initial No abnormalities No Abnormality O
T such as creeping | 5 {300 ---------m-mmmmmmooomoooooes SRl St
H Group After Test discharge No Abnormality @)
D.W.Voltage i flashover, insdlator ;
High Temp. ___nitial down | & 1200 ko e NoAbnormality | O
. B breakdown 5 (300
& High Hum. After Test 0CCUT. No Abnormality O
energizing
T ____Ir_1i_ti_a_|___ 5 |300f------------------ M_ll_\l__s_qi(:]_o_s,_\ﬂ_g_z _____________________ Q_
Insulation After Test MIN. 2.0x10‘MQ2 O
Resistance 100MQ MIN
Initial MIN. 5.0x105MQ O
(MQ) B ___________ 5 300 _________________________________________________________
After Test MIN. 1.0x10*MQ @)
No abnormality
adversely affecting .
Appearance After Test the performance 10 [ 10 No Abnormality O
shall occur.

XT : Top Contact, B : Bottom Contact
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|
Table 2-4 Test Result
Test Item Measurement Spec Set| n Data Judge
pec. AVE(X) | MAX. | MIN. s X35 9
Initial 60mQ MAX. 27.045 36.92 18.61 4.252 39.801 O
*T A PSP 5103s[ [ | [
Contact After Test | AR=40mQ 0302 | 540 | 574 | 3200 | 9208 | O
Resistance MAX.
(mQ) Initial 60mQ MAX. 21.796 32.65 11.54 6.514 41.338 O
g | Am I 505 [ | | 1
AfterTest | AR=40mQ 0381 | 514 | 595 | 3030 | 879 |O
MAX.
Initial No abnormalities No Abnormality O
J Group T such as creeping | 5 {300 ---------mmmmmmmmmooomooooooes Sl St
D Volt After Test discharge, No Abnormality @)
High Temp. -i-voltage Initial ~ |flashover, insulator No Abnormality O
& High Hum. Bf------o---- breakdown I ) il I
Life After Test oceur. No Abnormality O
T ____lr_]i_ti_a_l___ 5 |300F----------------- MJN.?.QT:]_O_SMQ _____________________ Q_
Insulation After Test MIN. 5.0x104MQ O
Resisance Initial 100ME2 MIN MIN. 5.0x10°MQ O
nitia .5.0x
MQ) | g | Initl 6 lagol oo MNSOAOMO 1O
After Test MIN. 3.0x104MQ O
No abnormality
adversely affecting .
Appearance After Test the performance 10 [ 10 No Abnormality O
shall occur.
Initial 60mQ MAX. 26.680 35.13 17.79 4.495 40.165 O
T | AR Ao 508 [ | 1
Contact After Test AR,\TA‘))("‘Q 0474 | 616 | 522 | 3136 | 9882 | O
Resistance -
K Group (mQ) Initial 60mQ MAX. 21.711 31.96 11.68 6.381 40854 | O
Bl | Ap Ao 508 [ | [ 1 1
Cold Temp. AfterTest | AR=40mQ 0412 | 58 | 537 | 3152 | 9868 | O
Life MAX.
No abnormality
adversely affecting .
Appearance After Test the performance 515 No Abnormality O
shall occur.
Initial 60mQ MAX. 27.350 36.62 17.93 4.844 41882 | O
T - 5 1305
Contact After Test | AR=40mQ 0059 | 787 | 571 | 32711 | 982 | O
Resistance MAX.
L Group (mQ) Initial 60mQ MAX. 21.497 32.50 11.32 6.368 40.601 @)
B - 5 |305
Gas (HS) After Test AR,\;‘A‘))(”‘Q 0100 | 746 | 650 | 3149 | 9547 | O
No abnormality
adversely affecting .
Appearance After Test the performance 10 [ 10 No Abnormality O
shall occur.

XT : Top Contact, B : Bottom Contact
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Table 2-5 Test Result
Test Item Measurement Spec Set| n Data Judge
pec. AVE(X) | MAX. | MIN. s X35 9
Initial 60mQ MAX. 27.181 36.02 17.85 4.768 41.485 O
o 1 Y T oI <0 e ) I
Contact After Test AR,\;“A‘))(”‘Q 0037 | 775 | 780 | 3333 | 1003 | O
Resistance -
M Group mQ) Initial 60mQ MAX. 21.575 3242 11.43 6.358 40649 | O
-] R AR-4OQ I 0] A R
Gas (SO2) After Test MAxm 0.041 752 | -6.60 3477 9572 | O
No abnormality
adversely affecting .
Appearance After Test the performance 10 [ 10 No Abnormality O
shall occur.
Initial 60mQ MAX 27.050 35.49 17.69 4,678 41084 | O
A N T 5305 T[T
Contact AfterTest | AR=40MQ 0060 | 774 | 712 | 3301 | 9963 | O
NG Resistance MAX.
roup (MQ) Initial 60mQ MAX. 21563 | 3272 | 1219 | 6340 | 40583 | O
Salt Water Bl | AR —0mO S35
Sray After Test AR,\;“A‘))(”‘Q 0198 | 784 | 697 | 2954 | 9060 | O
No abnormality
adversely affecting .
Appearance After Test the performance 10 [ 10 No Abnormality O
shall occur.
Zerox
Time (sec) Contact 3sec. MAX 515 MAX. 0.1sec. O
P Group
o Wetness:
Solderability Appearance Contact 95% MIN. 515 95%MIN.was wet. O
Q Group Reflow twice No abnormality
adversely affecting .
Soldering Heat the performance 5|5 No Abnormality O
Resistance Soldering iron shall occur.
R Group . 5
0.3A/Contact AT=30K 5|5 MAX.AT=16.4K o
Temp. rising MAX. No Problem

XT : Top Contact, B : Bottom Contact
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